Water Boards

Protecting California’s Water

DRAFT

STATE WATER RESOURCES CONTROL BOARD
WATER QUALITY ORDER 2014-XXXX-DWQ

GENERAL WASTE DISCHARGE REQUIREMENTS
FOR DISCHARGES TO LAND BY
SMALL DOMESTIC SYSTEMS

Adoption Date

=

CALIFORNIA

Water Boards

STATE WATER RESOURCES CONTROL BOARD
REGIONAL WATER QUALITY CONTROL BOARDS

DRAFT



THIS PAGE INTENTIONALLY LEFT BLANK

Ver: 8:00 am, June 20, 2014 D RA



STATE WATER RESOURCES CONTROL BOARD
WATER QUALITY ORDER 2014-xxxx-DWQ
GENERAL WASTE DISCHARGE REQUIREMENTS
FOR DISCHARGES TO LAND BY
SMALL DOMESTIC SYSTEMS

Contents
ACRONYMS AND ABBREVIATIONS ...t e s [
BACKGROUND INFORMATION ...ttt ettt e e e e e e 1
WASTEWATER DISPERSAL ... .ottt e e e e e e e et e e e e e e e e eeenannnnn s 4
[...]
b. An application fee that serves as the first annual fee. Fees are based on threat
and complexity ratings, and the treatment technology employed. Threat and
complexity ratings are defined in the fee schedule listed in California Code of
Regulations, title 23, section 2200 and also available at:
<http://www.waterboards.ca.gov/resources/fees/docs/ fyl112fee schdl_wdr.pdf>.

c. A technical report that describes the wastewater generation, treatment, storage,
and disposal. Submittal of the report in the recommended format provided in
Attachment B1 will allow for an expedited review by Regional Water Board staff.
(Some Regional Water Boards may have different or additional technical report
requirements in addition to Attachment B1. An applicant is advised to inquire with
the Regional Water Board before performing investigations and/or preparing the
technical report.)

Upon review of the ROWD, Regional Water Board staff will determine if coverage
under this General Order is appropriate. The Regional Water Board's Executive
Officer will issue a Notice of Applicability (NOA) when coverage under this General

Ver: 8:00 am, June 20, 2014 D RA


http://www.waterboards.ca.gov/

WATER QUALITY ORDER 2014-xxxx-DWQ -7-
GENERAL WASTE DISCHARGE REQUIREMENTS

FOR DISCHARGES TO LAND BY

SMALL DOMESTIC SYSTEMS

Order has been authorized. The NOA will contain the necessary site-specific
monitoring and reporting requirements.

18. Dischargers covered by WQO 97-10-DWQ or another administrative mechanism may
continue discharging under that authority until notified of the need to update their
coverage by the State Water Board or Regional Water Board.

19. Although a Discharger may be eligible for coverage under this General Order, the
appropriate Regional Water Board may determine that the discharge would be better
regulated by a waiver of WDRs, individual WDRs, a different general order, an
enforcement order, or a National Pollutant Discharge Elimination System (NPDES)
Permit.

ANTIDEGRADATION ANALYSIS

20. State Water Board Resolution 68-16, the Statement of Policy with Respect to
Maintaining High Quality of Waters in California (hereafter the Antidegradation Policy)
requires that disposal of waste into the waters of the state be regulated to achieve the
highest water quality consistent with the maximum benefit to the people of the state.
The quality of some waters is higher than established by adopted policies and that
higher quality water shall be maintained to the maximum extent possible consistent
with the Antidegradation Policy. The Antidegradation Policy requires the following:

a. Higher quality water will be maintained until it has been demonstrated to the state
that any change will be consistent with the maximum benefit to the people of the
state, will not unreasonably affect present and anticipated beneficial use of the
water, and will not result in water quality less than that prescribed in the policies.

b. Any activity that produces a waste and discharges to existing high quality waters
will be required to meet WDRs that will result in the best practicable treatment or
control (BPTC) of the discharge necessary to assure pollution or nuisance will not
occur, and the highest water quality consistent with the maximum benefit to the
people of the state will be maintained.

21. The Antidegradation Policy requires maintenance of high quality of waters of the state
unless limited degradation is consistent with the maximum benefit to the people of the
state. When issuing NOAs under this General Order, Executive Officers must assure
that Dischargers implement BPTC as necessary to maintain the highest water quality
consistent with the maximum benefit to the people of the state.

22. This General Order allows discharges to numerous groundwater bodies, each with its
own chemical characteristics. There are not sufficient data to determine which
receiving waters are high quality waters. To the extent a discharge covered under this
General Order may be to high quality waters, this General Order authorizes limited
degradation consistent with the Antidegradation Policy as described in the findings
below.

23. This General Order limits a discharge flow rate to 100,000 gpd; therefore, only small
Dischargers will be eligible for coverage. Discharge of domestic wastewater at lower
flow rates inherently has less potential to significantly degrade water quality.

Ver: 8:00 am, June 20, 2014 D RA



WATER QUALITY ORDER 2014-xxxx-DWQ -8-
GENERAL WASTE DISCHARGE REQUIREMENTS

FOR DISCHARGES TO LAND BY

SMALL DOMESTIC SYSTEMS

24.

25.

Limited degradation of groundwater by some waste constituents associated with
domestic wastewater effluent, after effective source control, treatment, and control
measures are implemented, is consistent with the maximum benefit to the people of
the state. The technology, energy, water recycling, and waste management
advantages of centralized wastewater treatment systems far exceed any benefits
derived from reliance on numerous, concentrated individual wastewater systems, and
the cumulative impact on water quality will be substantially less. The economic
prosperity of communities and associated industry is of maximum benefit to the people
of the state and provides sufficient justification for allowing the limited groundwater
degradation that may occur pursuant to this General Order provided the terms of the
applicable Basin Plan, and other applicable State Water Board and Regional Water
Board policies are consistently met. The State Water Board recognizes variability in a
small community's ability to construct wastewater treatment systems based on
financial resources.

Constituents of concern that have the potential to degrade groundwater include
salinity, nutrients, and pathogens (represented by coliform bacteria). This General
Order provides guidance on preparing a monitoring program that ensures the
treatment is effective. Each of the wastewater constituents of concern are discussed
below:

a. Salinity is a measure of dissolved solids in water. Excessive salinity can reduce
the beneficial uses of water. Salinity can be affected by the discharge of
wastewater with elevated concentrations of TDS. TDS consists of both volatile
(organic) and fixed (inorganic) fractions. In a well-operated land application
system, volatile dissolved solids in percolate will be reduced to negligible
concentrations.

b. Nitrogen is a nutrient normally present in domestic wastewater at a
concentration that can degrade groundwater quality. The potential for
degradation depends upon the wastewater treatment method and the
environment into which the wastewater effluent is discharged. When needed,
nitrogen concentrations can be reduced in a number of ways, such as
nitrification, denitrification, and/or crop uptake and removal.

c. Pathogens and other microorganisms are present in domestic wastewater.
Wastewater treatment processes will reduce the concentration of pathogens but
disinfection is required to significantly reduce their presence. Coliform bacteria
are used as a surrogate (indicator) because they are excreted by warm-blooded
animals, are present in high numbers, survive in the environment similar to
pathogenic bacteria, and are easy to detect and quantify. Disinfection of
wastewater is not required in every situation, such as when the wastewater
application is performed in such a way that public contact is minimized through
physical controls and/or notification.

When needed, disinfection can be performed in a number of ways. The title 22
water recycling criteria lists disinfection requirements for specific activities.

Ver: 8:00 am, June 20, 2014 D RA



WATER QUALITY ORDER 2014-xxxx-DWQ -9-
GENERAL WASTE DISCHARGE REQUIREMENTS

FOR DISCHARGES TO LAND BY

SMALL DOMESTIC SYSTEMS

26. Compliance with the General Order, the NOA, California Department of Public Health
(CDPH) requirements, and any mitigation measures will ensure compliance with the
applicable Basin Plan.

TITLE 27 EXEMPTION

27. The wastewater treatment, storage, and disposal activities described in this General
Order are exempt from the requirements of Consolidated Regulations for Treatment,
Storage, Processing, or Disposal of Solid Waste in California Code of Regulations,
title 27, division 2, Subdivision 1, section 20005, et seq. The activities are exempt
from the requirements of title 27 so long as the activity meets, and continues to meet,
all preconditions listed below. (Cal. Code Regs., tit. 27, § 20090.)

a. Sewage—Discharges of domestic sewage or treated effluent which are regulated
by WDRs issued pursuant to California Code of Regulations, title 23, division 3,
chapter 9, or for which WDRs have been waived, and which are consistent with
applicable water quality objectives, and treatment or storage facilities associated
with municipal wastewater treatment plants, provided that residual sludge or solid
waste from wastewater treatment facilities shall be discharged only in accordance
with the applicable State Water Board promulgated provisions of this division.
(Cal. Code Regs., tit. 27, § 20090(a).)

b. Wastewater—Discharges of wastewater to land, including but not limited to
evaporation ponds, percolation ponds, or subsurface leach fields if the following
conditions are met:

(1) the applicable Regional Water Board has issued WDRs, reclamation
requirements, or waived such issuance;

(2) the discharge is in compliance with the applicable water quality control
plan; and

(3) the wastewater does not need to be managed according to, California
Code of Regulations, title 22, division 4.5, chapter 11, as a hazardous
waste. (Cal. Code Regs., tit. 27, § 20090(b).)

c. Underground Injection—Discharges of waste to wells by injection pursuant to the
Underground Injection Control Program established by the USEPA under the
Safe Drinking Water Act, 42 US Code section 300(h), see Code of Federal
Regulations title 40, Parts 144 to 146. (Cal. Code Regs., tit. 27, § 20090(c).)

d. Soil Amendments—Use of nonhazardous decomposable waste as a soil
amendment pursuant to applicable best management practices, provided that
Regional Water Boards may issue waste discharge or reclamation requirements
for such use. (Cal. Code Regs., tit. 27, § 20090(f).)

e. Fully Enclosed Units—Waste treatment in fully enclosed facilities, such as tanks,
or in concrete lined facilities of limited areal extent, such as oil water separators
designed, constructed, and operated according to American Petroleum Institute
specifications. (Cal. Code Regs., tit. 27, 8 20090(i).)

Ver: 8:00 am, June 20, 2014 D RA



WATER QUALITY ORDER 2014-xxxx-DWQ -10-
GENERAL WASTE DISCHARGE REQUIREMENTS

FOR DISCHARGES TO LAND BY

SMALL DOMESTIC SYSTEMS

Table 3: Summary of Wastewater System and California Code of Regulations,

Title 27 Exemptions

Example of Wastewater System
Element/ Activity

Potentially Applicable
Exemption(s)

Wastewater collection, treatment, storage, and
disposal systems.

Section 20090 (a) Sewage,
domestic wastewater, and
treated effluent

Applying wastewater to evaporation ponds,
storage ponds, percolation ponds, rapid infiltration
basins, leach fields, seepage pits, land application
areas, spray fields, etc.

Section 20090 (b) Wastewater
discharges to land

Disposal of wastewater in injection wells or
seepage pits.

Section 20090 (c)
Underground injection

Application of treated wastewater containing
suspended solids to a land application area.

Section 20090 (f) Soil
amendments, nonhazardous
decomposable waste

Wastewater collection, flow equalization, and
treatment in a septic tank, Imhoff tank, sand/media

Section 20090 (i) Waste
treatment in fully enclosed

filter, package treatment tank, aeration basin, facilities.
clarifier, sludge holding/thickening tank, pumping

sumps, lined sludge drying beds, etc.

CALIFORNIA ENVIRONMENTAL QUALITY ACT

28. This General Order is intended to cover both new and existing Small Domestic
Systems.

a. The adoption of this General Order for existing Small Domestic Systems is
categorically exempt from the California Environmental Quality Act (CEQA)
pursuant to California Code of Regulations, title 14, section 15301 (ongoing or
existing projects), section 15302 (replacement or reconstruction of existing utility
systems), and section 15303 (new construction or conversion of small structures).

b. For new or expanding Small Domestic Systems, the State Water Board
considered the environmental impacts associated with the adoption of this
General Order and prepared an Initial Study in accordance with California Code
of Regulations, title 14 section 15063. Analysis in the Initial Study and early
consultation with responsible and trustee agencies did not identify any significant
impacts on the environment. Therefore, a Negative Declaration was prepared.
The State Water Board adopted the Negative Declaration (Resolution 2014-xxxx)
on

DRAFT

Ver: 8:00 am, June 20, 2014



WATER QUALITY ORDER 2014-xxxx-DWQ -11-
GENERAL WASTE DISCHARGE REQUIREMENTS

FOR DISCHARGES TO LAND BY

SMALL DOMESTIC SYSTEMS

c. New or expanding systems are subject to further CEQA evaluation on a site-
specific basis by local agencies performing CEQA evaluations of proposed
projects. The potential significant environmental impacts from discharges of
domestic wastewater can be mitigated to less than significant impacts by
compliance with this General Order, the NOA, and any mitigation measures
adopted by local agencies.

OTHER REGULATORY ISSUES

29. Dischargers that meet the criteria for coverage under State Water Board Order No.
2006-0003-DWQ, Statewide General Waste Discharge Requirements for Sanitary
Sewer Systems, or updated order, are required to obtain coverage.

30. Consistent with Water Code section 13241, the State Water Board, in establishing the
requirements contained herein, considered factors including, but not limited to, the
following:

a. Past, present, and probable future beneficial uses of water.

b. Environmental characteristics of the hydrographic unit under consideration,
including the quality of water available thereto.

c. Water quality conditions that could reasonably be achieved through the
coordinated control of all factors which affect water quality in the area.

d. Economic considerations.
e. The need for developing housing within the region(s).
f. The need to develop and use recycled water.

31. Water Code section 13263(i) states, The State Water Board or a Regional Water
Board may prescribe general WDRs for a category of discharges if the State Water
Board or that Regional Water Board finds or determines that all of the following criteria
apply to the discharges in that category:

1) The discharges are produced by the same or similar operations.
2) The discharges involve the same or similar types of waste.
3) The discharges require the same or similar treatment standards.

4) The discharges are more appropriately regulated under general WDRs than
individual WDRs.

Small Domestic Systems that will be regulated under this General Order are consistent
with the criteria listed above and therefore a general order is appropriate. All
discharges regulated under this order will be from similar operations and will be
consistent with the description of domestic wastewater as defined in Finding 8. The
discharges will use similar treatment methods (e.g. screening, settling, biological
treatment, clarification, and application to land). Individual WDRs are not necessary
because the discharges are similar and discharge requirements would be similar if
individual WDRs were issued.

Ver: 8:00 am, June 20, 2014 D RA



WATER QUALITY ORDER 2014-xxxx-DWQ -12-
GENERAL WASTE DISCHARGE REQUIREMENTS

FOR DISCHARGES TO LAND BY

SMALL DOMESTIC SYSTEMS

32. Technical and monitoring reports specified in this General Order are required. (Wat.
Code, § 13267.) Failing to furnish the reports by the due date or falsifying information
in the reports, are misdemeanors that may result in assessment of civil liabilities